JONWAY 50CC ENGINE PARTS CATALOGUE

K1 RJm 5 R R G JONWAY 50CC ENGINE
Draft 1 VENTILATION SYSTEM YYGY0500100

NO. Part NO. Chinese Name Description QTY
1 |YYGY0500101 R - Fan 1
2 |GB/T5787-M6x15 1L ZIBFEM6x15 Flange Bolt, M6x15 4
3 |YYGY0500102 TSk Clip, Overflow Tube A 1
4 |YYGY0500103 T Upper Shroud 1
5 [YYGY0500104 Tk AR Rl Rubber Plug Cap, Cramming Scr{ 1
6 [YYGY0500105 e Frme 1
7 |GB/T5787-M6x15 1L ZIBFEM6x15 Flange Bolt, M6x15 1
8 |GB/T845-ST2.9x8 H BUB4TST2.9%8 Screw, Tapping ST2.9x8 9
9 |YYGY0500106 TERRE Lower Shroud 1
10 |YYGY0500105 M6 1
11 |GB/T5789-M6x15 1L ZIBFEM6EX15 Flange Bolt, M6x15 1
12 |GB/T5787-M6x25 1L Z IR M6X25 Flange Bolt M6x25 1
13 |[YYGY0500107 SR R Large Gasket, Cylinder Head 1
14 |GB/T9456-ST4.8x16 RN Ak B ZuR4TsT48x16  |Hex Screw, Tapping ST4.8x16 2
15 |YYGY0500108 R 2 Cover, Fan 1
16 |YYGY0500109 WAL 5 Observing Hole Cap 1
17 |GB/T5787-M6x25 152218 MEX25 Flange Bolt M6x25 2
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JONWAY 50CC ENGINE

Draft 2

CYLINDER HEAD COVER C

YYGY0500200
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NO. Part NO. Chinese Name Description QTY
1 |YYGY0500201 SEsksE Cover, Cylinder Head 1
2 |YYGY0500202 WA JER 40 Paper Gasket, Breather Plate 1
3 |YYGY0500203 WS EAR Breather Plate 1
4 |YYGY0500204 BtiE S Lok Gasket, Cylinder Head Cover 1
5 |GB/T845-ST3.5x8 E W i24TST3.5X 8 Screw, Tapping ST3.5%8 4
6 |GB/T5787-M6x25 V2 MEFEM6B %25 Flange Bolt M6x25 4
7 [YYGY0500205 WA E L Joint, Breather Tube 1
8 |YYGY0500206 WEE Breather Tube 1
9 |YYGY0500207 WEE R Clip, Breather Tube 2
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JONWAY 50CC ENGINE

CYLINDER HEAD COMP

YYGY0500300

NO. Part NO. Chinese Name Description QTY
1 |YYGY0500301 ATk Cylinder Head 1
2 |YYGY0500302 il Valve, In. 1
3 |YYGY0500303 HAT Valve, Ex. 1
4 |YYGY0500304 SARbES) Oil Seal, Valve Stem 2
5 [YYGY0500305 PR R Washer, Valve Spring 2
6 |YYGY0500306 ST Spring, Valve Inner 2
7 [YYGY0500307 S 1h Spring, Valve Outer 2
8 [YYGY0500308 LR¥res RT3 Retainer, Valve Spring 2
9 [YYGY0500309 BRI Cotter, Valve 4
10 |YYGY0500310 HEA WL H:M6%63  |Bolt, In. Valve Stud M6x63 2
11 [YYGY0500311 HR DXL I2FEM6Ex32 | Bolt, Ex. Valve Stud M6x32 9
12 [YYGY0500312 KACZE Spark Plug 1
13 [YYGY0500313 B & 8x d7x14 Pin, Dowel ¢p8x%¢p7x14 2
14 [YYGY0500314 56 Camshaft 1
15 |YYGY0500315 PRI R Rocker Arm Assy 1
16 [YYGY0500316 R Valve Rocker Arm 9
17 |YYGY0500317 AR T Y Pin, In. Rocker Arm 1
18 |YYGY0500318 HEAS PR Ay Pin, In. Rocker Arm 1
19 |YYGY0500319 PR Holder, Rocker Arm 1
20 |YYGY0500320 Bl & 7 Plain Washer, ¢7 4
21 [YYGY0500321 = EEMT Nut, M7 4
22 |GB/T5787-M6x85 1522182 M6X85 Flange Bolt, M6x85 2
23 [YYGY0500322 A ET LN Steel Gasket, Cylinder Head 1
24 [YYGY0500323 SFF Guider, Cam Timing Chain 1
25 |YYGY0500324 WARE Intake Pipe 1
26 |YYGY0500325 4 Fixing Ring, Intake Pipe 1
27 |GB/T6177.1-M6 5L IRREMG Flange Nut, M6 2
28 [YYGY0500326 BEAR B Gasket, Intake Pipe 1
29 [YYGY0500327 R P Insulator, Carburetor 1
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K 4 SET JONWAY 50CC ENGINE
Draft 4 CYLINDER COMP YYGY0500400
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NO. Part NO. Chinese Name Description QTY
1 |YYGY0500401 ENEY d8X dT7X14 Pin, Dowel @8x@7x14 2
2 |YYGY0500402 AELRRER Paper Gasket, Cylinder 1
3 |YYGY0500403 LA Cylinder 1
4 |YYGY0500404 IR Gasket, Adjusting 1
5 [YYGY0500405 DR Adjusting Assy, Cam Timing Chy 1|
6 |GB/T5787-M6x15 22 B FEMEX 15 Flange Bolt, M6x15 9
7 |YYGY0500406 B 1
8 |YYGY0500407 12 FM8 X 10 1
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JONWAY 50CC ENGINE

RIGHT COVER COMP

YYGY0500500

NO. Part NO. Chinese Name Description QTY
1 |YYGY0500501 fis Cover, R. Crankcase 1
2 |GB3452.1- ¢ 19 Bl % ) & 19 Seal O-Ring, Oil Level Gauge, 919 | 1
3 |YYGY0500502 GRS Oil Level Gauge 1
4 |YYGY0500503 JE Oil Filter Screen 1
5 [YYGY0500504 VB Spring, Oil Filter Screen 1
6 |YYGY0500505 JEM Oil Filter Cap 1
7 |YYGY0500506 SENIAY & 8x b 7x14 Pin, Dowel ¢p8xp7x14 2
8 |YYGY0500507 ok Paper Gasket, R.Crankcase Cover| 1
9 |GB9877-16.4x30x5 i 5 316.4x30x5 Oil Seal, 16.4x30x5 1
10 |GB/T5787-M6x85 1244 M6x85 Bolt, M6x85 4
11 |GB/T5787-M6x100 IZH:M6x100 Bolt, M6x100 4
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JONWAY 50CC ENGINE

Draft 6

RIGHT CRANKCASE COMP |YYGY 0500600

NO. Part NO. Chinese Name Description QTY
1 |YYGY0500601 UEEERLS Right Crankcase Assy 1
2 |YYGY0500602 B ¢ 8x14 Pin, Dowel ¢8x14 2
3 |YYGY0500603 IR hE Cushion Collar, Engine Mount 1
4 [YYGY0500604 X E 1
5 [GB3452.1- $ 10 = ¢ 10 Seal O-Ring, Oil Level Gauge, 910 | 2
6 |YYGY0500605 KL MEFEMT%165 Bolt, M7x165 2
7 |GB/T5787-M6x%50 122212 M6%50 Flange Bolt, M6x50 1
8 |YYGY0500606 AR Paper Gasket, Crankcase 1
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K7 ek JONWAY 50CC ENGINE
Draft 7 LEFT CRANKCASE COMP |YYGY0500700
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1 |YYGY0500701 Yo kLR SN Left Crankcase 1
2 |GB/T276-6201 TRVABR K 6201 Bearing, 6201 1
3 |GB/T276-6203 TRVABR 46203 Bearing, 6203 1
4 |GBIT276-6303 TRVA BK 4 6303 Bearing, 6303 1
5 |YYGY0500702 I B2 Timing Chain, Cam 1
6 |YYGY0500703 hi JIFF Tension Stem, Cam Timing Chai| 1
7 |YYGY0500704 hr JIFF IR Bolt, Tension Stem 1
8 |GB9877-17x30x6 JliE17 X 306 Oil Seal, 17x30x6 1
9 |GB9877-19.8x30%5 M13$19.8 X 30x5 Oil Seal, 19.8x30%5 1
10 [YYGY0500705 WESME (UNEEE)  |Cushion Collar, Shock Absorb 1
11 [YYGY0500706 REREE (KEE)  |Cushion Collar, Engine Mount 1
12 |YYGY0500707 WERE CRIEE) 1
13 |GB/T5789-M12x15 BB AEM12 X 15 Bolt, Drain Engine Qil, M12x15| |
14 |GB/T95-M12 EREREE12 Washer, M12 1
15 |YYGY0500708 ) ZE B ) Fixing Pin, Brake Shoe 1
16 |GB/T6187.1-M8 1122 B KR REMS Flange Lock Nut, M8 1
17 |YYGY0500709 FLAXCLIEFEMT%185  |Bolt, M7x185 2
18 |YYGY0500710 Hp o ] 1
19 |YYGY0500711 Wi R Gear Box Cover 1
20 |GB/T276-6201 TRVA Rl 7K 6201 Bearing, 6201 1
21 |GBIT276-6004 TRVE R 7K 6004 Bearing, 6004 1
22 |GB/T95-¢8 HE ¢ 8 Washer, 8 2
23 |GB/T5789-M8x12 TH - BRI 22 8844 M8 |Flange Bolt, Filling/Draining Gear Oil, M8x12| 9
24 IYYGY0500712 B & 8x b 6x14 Pin, Dowel ¢8%@6x14 2
25 1YYGY0500713 S e Paper Gasket, Gear Box 1
26 |GB9877-27x42x7 k= 25 ih e 27x42x7  |Oil Seal, Gear Box Cap, 27x42x] 1
27 |GBIT5789-M8x35 122184 M8x35 Flange Bolt, M8x35 2
28 |GB/T5789-M8x40 1L M2 R M8%40 Flange Bolt, M8x40 5
29 |YYGY0500714 SERLAY & 10x@8x16 Pin, Dowel 10x@8x16 9




K 8 i JONWAY 50CC ENGINE
Draft 8 LEFT CRANKCASE COVER [YYGY0500800
Ges., 1

NO. Part NO. Chinese Name Description QTY
1 |YYGY0500801 ENEY d8X d6X14 Pin, Dowel @8x@6x14 2
2 |YYGY0500802 FEE Gasket, L. Crankcase Cover 1
3 |YYGY0500803 R4 G2k Clip, Brake Hose/Cable 1
4 |YYGY0500804 T i R Clip, Overflow Tube 1
5 |YYGY0500805 R Clip, Throttle Cable 1
6 |YYGY0500806 () Left Crankcase Cover 1
7 |YYGY0500807 ik 1
8 |YYGY0500808 WA R 1
9 |GB/T5787-M6x35 24 1B FEMBX35 Flange Bolt, M6x35 8
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JONWAY 50CC ENGINE

PISTON, CONNECTING ROD AND CRANKSHAFT COMP

YYGY0500900

N
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NO. Part NO. Chinese Name Description QTY
1 |YYGY0500901 B AT SR, Crankshaft & Connecting Rod C{ 1
2 [YYGY0500902 T FEIRANER Steel Ring (1st Ring), Piston 1
3 |YYGY0500903 e SN TN Carbon Ring (2st Ring), Piston 1
4 |YYGY0500904 T IEIH IR 4H 4 |Oil Ring Set, Piston 1
5 |YYGY0500905 TE2E Piston 1
6 |YYGY0500906 TEIEHRE Circlip, Piston Pin 2
7 1YYGY0500907 VA Pin, Piston 1
8 |YYGY0500908 > [ Semi-circle Key 2
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JONWAY 50CC ENGINE

CvT

YYGY0501000

NO. Part NO. Chinese Name Description
1 [YYGY0501001 F B A Impeller, Primary Driving Systen| 1
2 |YYGY0501002 FEHAEE $ 15X & 24 X515 |Collar, Primary Driving System, ¢15x¢24x515[ |
3 |YYGY0501003 F e Primary Driving System 1
4 |YYGY0501004 AR ET Roll Rod, Speed Shift, Primary Driving System 6
5 |YYGY0501005 MG I Cushion Rubber 3
6 [YYGY0501006 AR A Speed Shift Tray 1
7 |GB/T6177.1-M10 1EZIEEEMI0 Nut, M10 1
8 |YYGY0501007 MENE Subordinate Driven System 1
9 [YYGY0501008 NENE 2 1
10 |GB/T6187.1-M12 R HURIERIM12 Nut, M12 1
11 1YYGY0501009 IR Driven Mainshaft 1
12 |GBIT276-6201 TRVA R 17K 6201 Bearing, 6201 1
13 |YYGY0501010 A [a A FE (f} 50 2H) Center Gear 1
14 [YYGY0501011 T & Final Shaft 1
15 [YYGY0501012 &N Final Gear 1
16 |YYGY0501013 i Belt, CVT 1
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JONWAY 50CC ENGINE

Draft 11

STARTER IDLE SHAFT COMP

YYGY0501100

NO. Part NO. Chinese Name Description QTY
1 |YYGY0501101 LSR5 ARSI RS 1
2 |YYGY0501102 HLRE BN Ui 50 Bl R 6 FEhieekat 1
3 |YYGY0501103 RS Bl ik 6 FE ke =X 1
4 |YYGY0501104 #Fozh I Starter Idle Gear Assy 1
5 |YYGY0501104 #H 10 Washer, Starter Idle Gear 1
6 |YYGY0501105 B Starter Idle Gear 1
7 |YYGY0501106 FO ) JBE P g Friction Spring, Starter Idle Gear| 1
8 [YYGY0501109 #E $ 135X $18X21  |Collar, ¢13.5%p18x21 1
9 |YYGY0501110 pevmIE Kick Start Spindle Assy 1
10 |GB/T894.1-¢11.9 R 11.9 1
11 [YYGY0501111 Fozh [a] 5 g Spring, Kick Return 1
12 |GB/T95- ¢ 14 HhH 14 Washer, ¢14 1
13 |GB/T5787-M6x22 15 ZIBFEMEX22 Flange Bolt, M6x22 1
14 [YYGY0501113 FEEIAT Kick Start Pedal 1
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K12 GIRTIESS JONWAY 50CC ENGINE
Draft 12 OIL PUMP COMP YYGY0501200
1
NO. Part NO. Chinese Name Description QTY
1 [YYGY0501201 IR Oil Pump 1
2 |1YYGY0501202 WL ZE M Bh ik 5 Sprocket, Oil Pump 1
3 |GB/T6177.1-M6 1L ZIRBEM6 Nut, M6 1
4 |GB/T5787-M6x20 L ZIBFEM6E X 20 Bolt, M6x20 3
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JONWAY 50CC ENGINE

Draft 13

STARTER MOTOR

YYGY0501300

NO. Part NO. Chinese Name Description QTY
1 [GB3452.1-$ 20 2 5 & 20 Seal O-Ring, Oil Level Gauge, 920 | 1
2 |1YYGY0501301 AL AL Start Motor 1
3 |YYGY0501302 Ao AL IERZ 2R Positive Cable, Start Motor 1
4 |GB/T93- ¢ 4 R O 4 Spring Washer, ¢4 1
5 |GB/T818-M4x8 + 7 kI8 M4x8 0 1
6 |GB/T5787-M6x22 1522 FEME X 22 Flange Bolt, M6x22 2
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JONWAY 50CC ENGINE

Draft 14

GENERATOR

YYGY0501400

NO. Part NO. Chinese Name Description QTY
1 |YYGY0501401 L Generator Assy 1
2 |YYGY0501402 2% 1] Magneto Coil, (Stator) 1
3 |YYGY0501403 fih 2 2% Trigger, (Flywheel) 1
4 |GB/T5781-M5x12 7N R IR FEMBEX12 Hex Bolt, M5x12 2
5 |GB/T6177.1-M12 V2B REM12 Flange Nut, M12 1
6 |GB/T5787-M6x15 1L ZIBFEM6x15 Flange Bolt, M6x15 2
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